

**Test Report** 

No. GZMR110305858

Date: Apr 12, 2011

Page 1 of 3

YUHE GLASS TRADE CO., LTD DONGGUAN CITY
NO.109, HONGTU ROAD, SCI, & TECH, PARK, NANCHENG ZONE, DONGGUAN CITY, GUANGDONG
PROVINCE, P.R.C

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : FLOAT TEMPERED GLASS / 800×800×12mm SGS Ref. No. : GP110320092-22.19, SDHGR110300406FT Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Mar 18, 2011

Test Performing Date : Mar 18, 2011to Mar 31, 2011

Test Result(s) : Please refer to the following page(s)

\*\*\*\*\*\* To be continued\*\*\*\*\*\*

Signed for and on behalf of SGS-CSTC Ltd.

May Huo Engineer

This document is issued by the Companyunder & General Conditions of Service printedoverleaf or available on request and accessible at http://eww.aga.com/terms.and.conditions. htm. Attention is drawn to the limitation of I ability, indemnification and jurisdiction issues defined therein. Any hother of this document is advised that information contained here or reflects by Company and the time of its indevention only and within the firms of Client's instructions, if any The Company's sole responsibility is to its Client and this document of the contemporary o

188 VEZHUR (see SOENTECH Part Grany dice Exercises Technology Danel quirent Dissot, Grany phot, China 51 1865 1 (86-20) 821 55555 1 (86-20) 820 75 080

GZMR

中国,广州、经济技术开发区科学城科珠路198号 前編:510663 1(96-20)82155555 1(86-20)82075080 4 sgs.chma@sgs.com



**Test Report** No. GZMR110305858 Date: Apr 12, 2011 Page 2 of 3

# Test Conducted: BS 6206: 1981 & AMD 8693:1995, Impact performance requirements for flat safety glass and safety plastics for use in buildings.

Glass Size	:	800mm (L) X 800mm (W) X 11.86mm (T)
Test Class	:	Class A
No. of Sample	:	13 Pieces
Glass Type	:	Tempered glass

## 1. Toughening Quality Test

Test Method & Requirements Strike the test piece 13mm from its longest edge at the midpoint of that

edge until breakage occurs, then all particle count determinations shall be completed within 4~5 minutes of the fracture of the test sample. The test piece shall have a minimum particle count of 40 particles in any 50mm x

50mm square.

Test Result : PASS. (Particle count: 82particles.)

#### 2. Impact Test

Test Method & Requirements a). Place the test piece in the frame and clamp it appropriately.

- b). Raise the impactor to a drop height of 305mm and steady it.
- c). Release the impactor and strikes the test piece.
- d). Inspect the test piece after impact.
- e). If test piece fail to comply with the requirements, terminate the procedure. If the test pieces either do not break or else break safety, and it is required to test the material to a higher impact level, increase the drop height to 457mm and repeat the test on four more test pieces of the same material.
- Repeat the test as above steps for a drop height to 1219mm on four more test pieces of the same material.
- g). The test pieces shall be no breakage or breaks safely.

**Test Results Test Results** Test Class Rating Class C No breakage **PASS** Class B **PASS** No breakage

Class A No breakage **PASS** 

To be continued...

by the Company under Section and production is such a present of available or request an accessor a trapp www, aga, counter instance or or one of the initiation of lability. Indemnification and prediction issues defined therein, Any holder of this document is advised that information contained here of drings at the time of its intervention only and within the limbs of Client's instructions, if any The Company's sole responsibility is to its Client and the way appearance of this documents. Any unauthorized attention, for gray of appearance of this document's unlawful and offenders may be prosecuted to the full estextent of the law.

The solution is the set reported or only to the sample(s) testedand such sample(s) are retained for 30 days only This document cannot be reproduct a product of the full to consecut.



**Test Report** No. GZMR110305858 Date: Apr 12, 2011 Page 3 of 3

## 3. Marking

Requirements All panels shall be marked as follows. These marks shall be permanent

and applied before installation in a position to remain visible after

installation.

a) An identifiable name or trademark;

b) The type of the material;

c) The number of this British Standard, i.e. BS 6206;

d) The classification relating to impact test behavior.

Test Result : PASS.

Note: The above test was carried out by a SGS laboratory.

## **Photo Appendix:**



\*\*\*End of Report\*\*\*

the limitational liability indemnification and jurisdiction issues defined therein. Any hotser of this documents and society that information octations have on indirect the limit of Client's instructions, if any The Company's sole responsibility is to its Client and this valepasties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or a papearance of this document is unlawful and offenders may be prosecuted to the full estential of the law.

The Company is only in this description and the company is the company in the company in the company in the company is the company.